2-WAY FARM BLADE

Options

SKU: Number Name Price Quantity
115-0603431MAIN FRAME WELDMENT FARM BL - -
115-0630372MOLDBOARD, 7' - -
115-0630633BOX WELDMENT - -
105-30344LOW M/B SUP PL, 2-WAY B,P&DR - -
150-105LIFT PIN 7/8 X 5 1/2, CAT 1 - -
457-16046JACK TUBE MNT TW 15" 2250 158452 - -
900-88857COTTER PIN, 1/4 x 5 - -
900-888482" SLOTTED NUT 10/BX BLK - -
900-86739FLATWASHER, 2 - -
412-150111BOLT, 5/8x3 HH NC GR5 (604-704) - -
412-007612FLATWASHER 5/8" - -
412-275515BOLT, 3/4x2-1/2 HH NC GR5 - -
412-469916PLOW BOLT 5/8 x 1-3/4 GR5 ZP - -
412-469916PLOW BOLT 5/8 x 1-3/4 GR5 ZP - -
416-390617CUTTING EDGE - 7' - -
416-845617CUTTING EDGE - 8' - -
151-1230018HITCH PIN 1x6-3/4 FORGED RED - -